
1

ITEM #1323726
MODEL #87902

6-FT FOLDING
PICNIC TABLE

Español p. 13
PROJECT SOURCE and logo design are 
trademarks or registered trademarks of LF, 
LLC. All rights reserved.

ATTACH YOUR RECEIPT HERE

Serial Number

Purchase Date

SG24440

Thank you for purchasing this PROJECT SOURCE product.
Questions, problems or missing parts?
Before returning, contact us on:
866-389-8827, 8 a.m. - 8 p.m., EST, Monday - Sunday or ascs@lowes.com.

4358-8158A



2

TABLE OF CONTENTS

Package Contents ..................................................................................................................................

Hardware Contents ................................................................................................................................

Safety Information ..................................................................................................................................

Assembly Instructions ............................................................................................................................

Operating Instructions ............................................................................................................................

Care and Maintenance ...........................................................................................................................

Warranty .................................................................................................................................................

Replacement Parts List ..........................................................................................................................

3

4

5

6

8

10

11

11

23

Impreso en China

LISTA DE PIEZAS DE REPUESTO

Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al Cliente al 866-389-8827, 
de lunes a domingo de 8 a.m. a 8 p.m., hora estándar del Este. También puede ponerse en contacto con nosotros 
a través de ascs@lowes.com.

GARANTÍA

Este artículo tiene una garantía de 1 año a partir de la fecha de compra.
Para obtener más información, visite nuestro sitio web ascs@lowes.com.

IMAGEN SECCIÓN NÚMERO DE PIEZA COVERED UNDIER WARRANTY

Tapa de la Pata S87902XXTR SI

Paquete de  
Aditamentos S87902GRTX SI



3

PACKAGE CONTENTS

Table Top

Bench Top

Leg Frame

A

B

C

1

2

2

DESCRIPTIONPART QUANTITY

AB

C

22

1. Para limpiarla, use un paño húmedo. No utilice blanqueadores, solventes ácidos ni limpiadores 
abrasivos en la cubierta de mesa ni en las piezas de la estructura.

2. Para evitar posibles daños por la luz solar, no coloque ninguna sustancia cristalina transparente o 
similar en la unidad.

3. Durante las cambiantes condiciones climáticas y el período de invierno, la unidad se debe 
almacenar en un área seca con una cubierta adecuada. Antes de almacenar, asegúrese de que la 
unidad esté limpia y seca.

CUIDADO Y MANTENIMIENTO



4

M6 x 1 mm
Nut

Qty. 4

CC

Allen Wrench
Qty. 1

EE

Wrench
Qty. 1

DD

M6 x 38 mm 
Bolt

Qty. 4

AA

M6 x 20 mm
Bolt

Qty. 12

BB

Before beginning assembly of product, make sure all parts are present. Compare parts with  package 
contents list and hardware contents list. If any part is missing or damaged, do not attempt to assemble 
the product.

Estimated Assembly Time: 30 minutes (requires two people)

HARDWARE CONTENTS (shown actual size)

21

INSTRUCCIONES DE DESPLEGADO
1. Coloque la mesa boca abajo.

Desajuste las correas de velcro.

INSTRUCCIONES DE FUNCIONAMIENTO

3. Coloque la mesa hacia arriba.
Presione los botones como se muestra en la 
imagen para deslizar/ajustar la estructura de 
las patas.
El anillo de seguridad debajo de la mesa debe 
estar en la posición de bloqueo.

ATENCIÓN: Para este paso, es necesario que 
dos personas realicen el ajuste al 
mismo tiempo.

1

2

B

2. Despliegue la estructura de las patas como se 
indica en la imagen.

3

PRESIONE 
HACIA 
ABAJO

PRESIONE



5

Please read and understand this entire manual before attempting to assemble, operate or 
install the product.

• Please separate and identify all parts, making sure that you have all of the parts listed.
• To avoid any scratches during assembly, please assemble on a soft mat or similar.
• Follow step by step instructions.
• Do not tighten screws until all the screws are properly installed.
• Tighten screws securely, do not over tighten.

To avoid serious personal injury or damage, please comply to the following warnings.
• NEVER sit or stand on this table top. It could tip over causing you to fall.
• Weight limit of table: 530 lbs
• Weight limit of bench: 800 lbs per bench

SAFETY INFORMATION

WARNING

20

INSTRUCCIONES DE PLEGADO
1. Presione los botones como se muestra en la 

imagen para ajustar la estructura de las patas. 
Las patas se deben levantar antes del plegado.

ATENCIÓN: PARA ESTE PASO, ES 
NECESARIO QUE DOS PERSONAS REALICEN 
EL AJUSTE AL MISMO TIEMPO.

2. Gire la mesa boca abajo.
Suelte el dispositivo de seguridad como se 
muestra en la imagen y pliegue la estructura 
de las patas.

INSTRUCCIONES DE FUNCIONAMIENTO

1

JALE 
HACIA

ARRIBA

PRESIONE

2

B

Anillo de 
seguridad

3. Use correas de velcro para sujetar la 
estructura de las patas a la tabla de la mesa. 3



6

2. Push the adjust button on leg tube and pull out 
the leg extension.

ASSEMBLY INSTRUCTIONS

1. Place table top (A) upside down on a clean, dry, 
soft surface. 
Use bolts (BB), long bolts (AA) and nuts (CC) to 
attach leg frame (C) to table top (A).

1

Hardware Used

AA
M6 x 38 mm Bolt x 4

CC

M6 x 1 mm Nut x 4

BB
M6 x 20 mm Bolt x 4

AAA

C

2

CC

BB

PULL
UP

PUSH
IN

19

4. Después de que la cubierta de banco esté bien 
ensamblada, coloque la mesa de picnic en 
posición vertical.

Presione nuevamente el botón de ajuste en el tubo 
de las patas para bajar las extensiones de patas 
y bloquearlas en su lugar.

ATENCIÓN: Para este paso, es necesario que 
dos personas giren la mesa y realicen el ajuste 
de la pata al mismo tiempo.

4

B

3

INSTRUCCIONES DE ENSAMBLAJE

3. Utilice los pernos (BB) para fijar la cubierta de 
banco (B) a la extensión de la pata.

ADITAMENTOS UTILIZADOS

BB
Perno M6 x 20 mm x 8

ADVERTENCIA: 
El anillo de bloqueo debe estar bloqueado 
en su posición.

PRESIONE

PRESIONE 
HACIA 
ABAJO



7

4. After Bench Top is securely assembled, turn 
picnic table upright. 
Push the adjust button on the leg tube again to 
lower the leg extensions and lock into place. 

ATTENTION: This step will require two people to 
turn over table and operate leg adjustment at the 
same time.

4

B

3

ASSEMBLY INSTRUCTIONS

3. Use bolts (BB) to attach bench top (B) to the 
leg extension.

Hardware Used

BB
M6 x 20 mm Bolt x 8

WARNING: 
Lock ring must be locked in position.

PUSH
IN

PRESIONE 
HACIA 
ABAJO

18

2. Presione el botón de ajuste en el tubo de la 
pata y extraiga la extensión de la pata.

INSTRUCCIONES DE ENSAMBLAJE

1. Coloque la cubierta de mesa (A) hacia abajo 
sobre una superficie limpia, seca y suave.
Utilice pernos (BB), pernos largos (AA) y 
tuercas (CC) para fijar la estructura de las patas 
(C) a la cubierta de mesa (A).

1

Aditamentos Utilizados

AA
Perno M6 x 38 mm x 4

CC

Tuerca M6 x 1 mm x 4

BB
Perno M6 x 20 mm x 4

AAA

C

2

CC

BB

JALE 
HACIA

ARRIBA

PRESIONE



8

FOLDING INSTRUCTIONS
1. Press the buttons as shown to adjust the leg 

frame. Legs need to be raised before folding.
ATTENTION: This step will require two people 
to operate adjustment at the same time.

2. Turn table upside down.
Release the safety lock as shown and fold in 
leg frame.

OPERATING INSTRUCTIONS

1

PULL
UP

PUSH
IN

2

B

Lock Ring

3. Fasten the leg frame to the table top with 
velcro straps. 3

17

Lea y comprenda completamente este manual antes de intentar ensamblar, 
usar o instalar el producto.

• Separe e identifique todas las piezas. Asegúrese de tener todas las piezas enumeradas.
• Para evitar rayones durante el ensamblaje, hágalo sobre un tapete suave o similar.
• Siga las instrucciones paso a paso.
• No apriete los tornillos hasta que todos estén colocados de forma adecuada.
• Apriete los tornillos firmemente, pero no demasiado.

Para evitar lesiones personales graves o daños, respete las siguientes advertencias.
• NUNCA se siente ni se pare sobre la tabla de la mesa. Podría volcarse y hacerlo caer.
• Límite de peso de la mesa: 240.4 kg.
• Límite de peso del banco: 362.87 kg por banco.

INFORMACIÓN DE SEGURIDAD

ADVERTENCIA



Tuerca
M6 x 1 mm 

Cant. 4

CC

Llave Allen 
Cant. 1

EE

Llave inglesa 
Cant. 1

DD

Perno 
M6 x 38 mm 

Cant. 4

AA

Perno 
M6 x 20 mm 

Cant. 12

BB

Antes de comenzar a ensamblar el producto, asegúrese de tener todas las piezas. Compare las 
piezas con la lista del contenido del paquete y la lista de aditamentos. No intente ensamblar el 
producto si falta alguna pieza o si estas están dañadas.

Tiempo Estimado de Ensamblaje: 30 minutos (requiere dos personas)

ADITAMENTOS (se muestran en tamaño real)

16 9

UNFOLDING INSTRUCTIONS
1. Place the table up-side down.

Unfasten the Velcro straps.

OPERATING INSTRUCTIONS

3. Turn table upright.
Press the buttons as shown to slide/adjust the 
leg frame.
Lock ring under table should be in locked 
position.
ATTENTION: This step will require two 
people to operate adjustment at the 
same time.

1

2

B

2. Unfold leg frame as indicated in the drawing.

3

PUSH
DOWN

PUSH
IN



15

CONTENIDO DEL PAQUETE

Cubierta de Mesa

Cubierta de Banco

Estructura de Patas

A

B

C

1

2

2

DESCRIPCIÓNPIEZA CANT.

AB

C

10

1. To clean, wipe with damp cloth. Do not use bleach, acid solvents or abrasive cleaners on table top 
or frame parts.

2. Please do not put any transparent glassy substance or similar on the unit to avoid potential sunlight 
focusing damage.

3. During varying weather conditions and winter period, the unit must be stored in a dry area with a 
suitable cover. Before storage, please ensure the unit is clean and dry.

CARE AND MAINTENANCE



14

3

4

5

6

8

10

11

11

ÍNDICE

Contenido del Paquete...........................................................................................................................

Aditamentos ...........................................................................................................................................

Información de Seguridad ......................................................................................................................

Instrucciones de Ensamblaje .................................................................................................................

Instrucciones de Funcionamiento...........................................................................................................

Cuidado Y Mantenimiento ......................................................................................................................

Garantía .................................................................................................................................................

Lista De Piezas De Repuesto ................................................................................................................

Printed in China

REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 866-389-8827, 8a.m. - 8p.m, EST, Monday-Sunday. 
You could also contact us at ascs@lowes.com.

WARRANTY

This item has a 1 year warranty from the date of purchase. 
For more information, please visit our website ascs@lowes.com.

11

PART DESCRIPTION PART # COVERED UNDIER WARRANTY

Foot Cap S87902XXTR YES

Hardware  
Package S87902GRTX YES



13

ARTÍCULO #1323726
MODELO #87902

MESA DE PICNIC 
PLEGABLE DE 1.82 M

English p. 1
PROJECT SOURCE y el diseño del logotipo 
son marcas comerciales o marcas registradas 
de LF, LLC. Todos los derechos reservados.

ADJUNTE SU RECIBO AQUÍ

Número de Serie

Fecha de Compra

SG24440

Gracias por comprar este producto PROJECT SOURCE.
¿Preguntas, problemas o piezas faltantes?
Antes de devolver, póngase en contacto con nosotros al:
866-389-8827, de Lunes a Domingo de 8 a.m. a 8 p.m., hora estándar del este, 
o en ascs@lowes.com.

4358-8158A


